ALASKA POLLUTANT DISCHARGE ELIMINATION SYSTEM
and State Wastewater Discharge Individual Permit

Permit Number: AK0053481-Permit Fact Sheet — Preliminary Draft
Kodiak Island Borough Landfill

ALASKA DEPARTMENT OF ENVIRONMENTAL CONSERVATION
Wastewater Discharge Authorization Program
555 Cordova Street
Anchorage, AK 99501

Public Comment Period Start Date: DRAFT
Public Comment Period Expiration Date: DRAFT
Alaska Online Public Notice System

Technical Contact: Marie Klingman; (907) 451-2101; marie.klingman@alaska.gov

Proposed issuance of an Alaska Pollutant Discharge Elimination System (APDES) permit to:
KODIAK ISLAND BOROUGH

For wastewater discharges from
Kodiak Island Borough (KIB) Landfill
[...]
The proposed final permit will be made publicly available for a five-day applicant review. The applicant
may waive this review period. After the close of the proposed final permit review period, the
Department will make a final decision regarding permit issuance. A final permit will become effective
30 days after the Department’s decision, in accordance with the state’s appeals process at 18 Alaska
Administrative Code (AAC) 15.185.

The Department will transmit the final permit, fact sheet (amended as appropriate), and the Response to
Comments to anyone who provided comments during the public comment period or who requested to be
notified of the Department’s final decision.

Informal Reviews and Adjudicatory Hearings

A person authorized under a provision of 18 AAC 15 may request an informal review of a contested
decision by the Division Director in accordance with 18 AAC 15.185 and/or an adjudicatory hearing in
accordance with 18 AAC 15.195 — 18 AAC 15.340. See DEC’s “Appeal a DEC Decision” web page
https://dec.alaska.gov/commish/review-guidance/ for access to the required forms and guidance on the
appeal process. Please provide a courtesy copy of the adjudicatory hearing request in an electronic
format to the parties required to be served under 18 AAC 15.200. Requests must be submitted no later
than the deadline specified in 18 AAC 15.

Documents are Available

The permit, fact sheet, application, and related documents can be obtained by visiting or contacting DEC
between 8:00 a.m. and 4:30 p.m. Monday through Friday at the addresses below. The permit, fact sheet,

application, and other information are located on the Department’s Wastewater Discharge Authorization
Program website: https://dec.alaska.gov/water/wastewater/.

e 555 Cordova Street; Anchorage, AK 99501; (907) 269-6285
e Mail: P.O. Box 111800;

In Person: 410 Willoughby Avenue, Suite 303; Juneau, AK 99811-1800; (907) 465-5180
e 610 University Avenue; Fairbanks, AK 99709; (907) 451-2183

Page 2 of 17


https://dec.alaska.gov/commish/review-guidance/
https://dec.alaska.gov/water/wastewater/

TABLE OF CONTENTS

1.0 APPLICANT ....couirvrrennninsnnsessanssssssesssssssssssssssssassssssns 4
Lol APPICANT. ..ottt ettt et ettt e e e et e et e et e e b e e teeenbe e bt e enbeetaeenbeenaeeenne 4
L N 1 11 T ) SR SRR 4
1.3 Permit HISTOTY .ouviiiiiiiiieiie ettt ettt ettt et st e et e st e eseeenbaenseeenbeenseeenseenseennne 4
2.0 BACKGROUND ...ucouiitiiinsnissnnsesssisssissesssisssssssssssssssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssns 4
2.1 Facility INfOrmation ..........cccuiiiiiiiiiiie ettt et e s e e re e e eaaeeeeaeeenaeeensneeens 4
2.2 Wastewater TTEAtMENT ......cocuiiiiiiiiieriieeieet ettt sttt e 4
2.3 PollUtants Of CONCEIN....c...iiiuiiiiieiiieieete ettt ettt et e et esate e bt e e e eeeas 11
2.4 ComMPANCE HISTOTY .oouviiiiiieiiieiieeiieeieeete ettt ettt e bt esite et eeetbeeseeesbeesseaesseenseesnsaenseessseenseas 11
3.0 EFFLUENT LIMITS AND MONITORING REQUIREMENTS......ccccceecenrersensurssensaessasssessans 12
3.1 Basis for Permit Effluent Limits .........cccoeiiiiiiiiiiiiiieiieieeeee et 12
3.2 Basis for Effluent MONItOTING ........c.coeriieiiiieiiiieeriie ettt et e e s e e sreeesiveeesreeeereesnnee e 12
3.3 Effluent Limits and Monitoring ReqUIr€mMents. ..........cceeveeieerieriienieeieesiie e 13
3.4 Whole Effluent Toxicity Monitoring (WET).....cccciiiiiiioiiieeieeeeee e 13
3.5 Additional Effluent Monitoring REqUITEMENts.............coceeeiieriieriieniieeieeiie e 14
4.0 RECEIVING WATERBODY ......cccceeeruecersuecanens 14
4.1 Description of Receiving Waterbody.........cc.eeeciiieiiiiiiiieeiiecie e 14
4.2 OUHTALL LOCAIION ..cutieitiiieiieiie sttt ettt st et et b ettt b e et et e b enees 14
4.3  Water Quality Standards..........ccceeeviiieiiieiiieeeeee e e 14
4.4 Water Quality Status of Receiving Water..........ccceeriieiiiiiiieiieeiieiieete et 14
5.0 ANTIBACKSLIDING ...cucinviisuicrensensnicsensnsssissssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 15
6.0 ANTIDEGRADATION ...ccocevuinrersensuissansnsssnssesssesssssassssssasssassns 15
7.0 OTHER PERMIT CONDITIONS ......ccecvvrersuecsursacsans 17
7.1  Quality Assurance Project Plan (QAPP)......cooiiiiiiiieeeeeeeeeee e 17
7.2 Best Management Practices Plan (BMP Plan)..........cccoooiiiiiiiiiiiiiniieeeeeee e 17
7.3 Electronic Discharge Monitoring Report (DMR) .......c.cooviiiiiiiiniiiiiieeeeeee e 18
7.4 Standard CONAItIONS. ......coueruieiiriiriee ettt ettt ettt sb et be e e et esbeenees 18
8.0 OTHER LEGAL REQUIREMENTS .....ccccceevverursnesancanen 18
8.1 Endangered Species ACt (ESA) ..ottt 18
8.2 Essential Fish Habitat (EFH) ..........ccoooiiiiiiiiiiice e 19
8.3 Permit EXPITatiON ....ccccuiiiiiiiiieiiiieeiii ettt e et e e s e e aeeesaaeeeaaeesnnaeeennseeennneesnnnaenns 19
9.0 REFERENCES.......cceeutrirruenrrceireensnisenssecssessesssccssesnns 19
TABLES
Table 1 -Pollutants Observed in Effluent above Water Quality Criteria or Permit Limit ........................ 11
Table 2- Permit Limit EXCEEAANCES........cccuiiiiiiiiiiiieciii ettt e et e e saaeeeraee e 11
FIGURES
Figure 1- KIB Landfill Sit€ PIan...........c.coooiiiiiiiiiiiiccie ettt e e e 6
Figure 2- KIB Landfill Leachate Process FIOW ...........ccccoiiiiiiiiiiiiiieiieiee ettt 7
APPENDICES

Appendix A — BASIS FOR EFFLUENT LIMITATIONS

Page 3 of 17



1.0 APPLICANT

1.1 Applicant
This fact sheet provides information on the APDES permit for the following entity:

Permittee: Kodiak Island Borough (KIB)

Facility: KIB Landfill Leachate

APDES Permit Number: AKO0053481

Facility Location: 1203 Monashka Road, Kodiak, AK 99615
Mailing Address: 710 Mill Bay Road, Kodiak, AK 99615
Facility Contact: Ms. Aimee Williams, KIB Manager

1.2 Authority

Section 301(a) of the Clean Water Act (CWA) and AAC 18 AAC 83.015 provide that the discharge of
pollutants to water of the State is unlawful except in accordance with a State or APDES permit. In
compliance with the provisions of the CWA, 33 U.S.C. §1251 et seq., as amended by the Water Quality
Act of 1987, P.L. 100-4, this permit is issued under provisions of Alaska Statutes (AS) 46.03; the AAC
as amended; and other applicable State laws and regulations where DEC is the permitting authority. A
violation of a condition contained in the Permit constitutes a violation of the CWA and subjects the
permittee of the facility with the permitted discharge to the penalties specified in AS 46.03.760 and AS
46.03.761.

1.3 Permit History

In 2007, the KIB submitted a National Pollutant Discharge Elimination System (NPDES) permit
application to the Environmental Protection Agency (EPA) for the discharge of treated landfill leachate
and baler squeezings to wetlands. EPA deemed the application complete but did not issue a permit prior
to DEC receiving approval to administer the NPDES Program in the State of Alaska in October 2008.

In 2015 DEC issued the KIB an APDES permit for the landfill leachate discharge and subsequently
reissued it in 2021 for a five-year permit term. The permit expires March 31, 2026. Under the
Administrative Procedures Act and state regulations at 18 AAC 83.155(c), an APDES permit may be
administratively extended (i.e., continues in force and effect) provided that the permittee submits a
timely and complete application for a new permit prior to the expiration of the current permit. A timely
and complete application for a new permit was submitted by KIB on December 1, 2025; therefore, if the
reissuance of the permit is delayed and not effective by April 1, 2026, the 2021 permit shall be
administratively extended until such time a new permit is reissued.

2.0 BACKGROUND

2.1 Facility Information

The KIB owns and operates the KIB Landfill, located approximately six miles northwest of Kodiak,
Alaska. Originally established as an informal dump site in the 1960s, the landfill has since evolved into
a Class I facility encompassing roughly 30.2 acres. The landfill accepts a variety of solid waste
including municipal solid waste, baled waste from industrial, commercial, and institutional sources, as
well as construction and demolition debris, landscaping materials, and marine debris.

2.2 Wastewater Treatment

Compacted waste bales are hauled to the working face of the landfill and stacked in rows and covered
daily with fill. Septic waste from the baler building is captured in a septic tank that drains to a leachfield
near the baler facility. Sludge in the septic tank is pumped out as needed.

Page 4 of 17



In 2015, the northeastern end of the landfill was expanded with the construction of an engineered lining
system that contains an impermeable liner (geomembrane and geosynthetic clay) and a leachate
collection/conveyance system. Once collected in the landfill’s collection system, leachate and baler
waste streams are channeled to a leachate storage lagoon that equalizes pollutant loadings and flow
rates. From the storage lagoon, wastewater flows to a pumping station where it is conveyed through fine
screens. Screenings fall into a dumpster and are disposed of in the landfill.

Screened wastewater enters an anoxic tank for denitrification and alkalinity recovery, followed by an
aerobic tank for nitrification and biochemical oxygen demand (BODs) removal using fine-bubble
aeration. A post-anoxic zone provides additional denitrification prior to the final aerated tank that
contains a membrane bioreactor (MBR) system. The MBR process combines biological treatment with a
physical barrier to pollutants. Two MBR units provide redundancy for maintenance and variable flows.
Waste activated sludge is thickened using a belt filter press, and filtrate is returned to the lagoon. Septic
waste from the leachate treatment facility is captured in a tank, pumped to a truck, and transferred to the
City of Kodiak Wastewater Treatment Facility. Treated wastewater is discharged to constructed primary
wetland cells followed by secondary treatment natural wetlands.

Effective denitrification requires sufficient BODs in the anoxic zones to convert nitrate to nitrogen gas.
Per design, a supplemental carbon source is sometimes needed to meet effluent limits when influent
ammonia is high and influent BOD:s is low; actual usage is adjusted based on influent nitrogen and
BOD:s loading.

In spring 2025, a pre-treatment system was added to improve pH adjustment and solids removal. This
system diverts screened leachate to an aeration tank for pH elevation, then to a slant plate clarifier for
solids settling, and finally to a holding tank before returning flow to the main treatment process. Flow
through the pre-treatment system is controlled manually. Currently, the system is being bypassed due to
challenges maintaining MBR chemistry. Built-in tanks that are not currently piped into the system, could
support future chemical injection to enhance pH control and heavy metal separation if needed.

Design analysis determined that the facility typically treats leachate at an average flow rate of
approximately 40 gallons per minute (gpm) under normal conditions. To accommodate precipitation
events and to create storm capacity by draining down the lagoon, the system is designed for a maximum
flow rate of 200 gpm (288,000 gallons per day. Leachate flows were estimated using historical rainfall
data, measured flow at the terminus of the existing leachate system, and an estimated infiltration fraction
across the landfill area.

Figure 1 depicts the layout of the KIB Landfill and Figure 2 provides an overview of the KIB Landfill
treatment process.

(Figure 1- KIB Landfill Site Plan is on the following page)

Page S of 17



S

SHOT
STOCKPILE

o EXST SILT FENCE

KODIAK |SLAND BOROUGH

LEGEND: KODIAK LANDFILL LATERAL EXPANSION
T CELL | LINER AND LEACHATE SYSTEMS
e GTORMWATER SHEET FLOW AND STAGE 2 CLOSURE

[T wenae STORMWATER POLLUTION PREVENTION PLAN
= FaoRosmIDONTOUR PROPOSED SITE PLAN

Figure 1- KIB Landfill Site Plan

Page 6 of 17



z g 2
FREANGIOC AERGEL FOGT AN
JTATAY AR
EaoRg )

T

@ . )
ﬁ'l TO WETLANDS
1 i|

zM .
e MRS ) ;
BOPRE |
W
_E
® ke

Figure 2- KIB Landfill Leachate Process Flow

Page 7 of 17




2.3 Pollutants of Concern

Landfill leachate varies from site to site based on a number of factors such as the types of waste
accepted, operating practices, fill depth, waste compaction, annual precipitation, and landfill age. The
main contaminants are derived from the materials deposited at the fill that may contain metals and other
toxic pollutants. Pollutants observed in the effluent at least once above a maximum water quality
criterion or permit effluent limit between June 2021 and September 2025 are depicted in Table 1.

Table 1 -Pollutants Observed in Effluent above Water Quality Criteria or Permit Limit

Pollutant Units Maximum Observed Concentration Water Quality Criteria
or Measurement or Permit Limit
. . Technology Based
2;‘1’;111 (‘)\n‘g;“oma as Nitrogen mg/L 110 Effluent Limits
10 acute, 4.9 chronic
. . Water Quality Criterion
Nitrate as Nitrogen (N) mg/L 120 10 drinking water
Nitrate and Nitrite as N mg/L 170 Water Qpahty Criterion
10 drinking water
>8.0 Water Quality Criterion
. chronic toxic units Pimephales promelas 1.0 daily maximum
Whole Effluent Toxicity (WET) (TU¢) (flathead minnow)

larval survival and growth
Water Quality Criteria
45 32 acute and chronic
aquatic life

micrograms per liter

Zine (ng/L)

2.4 Compliance History

Table 2 contains permit limit exceedances that have occurred since the effective date of the most recent
permit, June 1, 2021 through September 2025. Compliance information for this facility, including
compliance with other environmental statutes, is available on Enforcement and Compliance History Online
(ECHO). The ECHO web address for this facility is: Detailed Facility Report | ECHO | US EPA. DEC did
not conduct any onsite inspections nor desk audits of the landfill between June 2021 and September 2025.

Table 2- Permit Limit Exceedances

Parameter Unit Basi Permit Number of Maximum Date of Maximum
aramete s asts Limit Exceedances Reported Value Reported Value
Average
BOD;s mg/L Monthly 37 1 78 March 2024
. Daily
Ammonia mg/L Maximum 10 18 110 May and July 2024
. Average
Ammonia mg/L Monthly 4.9 20 110 May and July 2024
. Pounds per day Daily
Ammonia (Ibs/day) Maximum 24 17 136 May 2024
. Average
Ammonia Ibs/day Monthly 12 19 136 May 2024
Nitrate as N mg/L Daily 10 1 59 August 2021
Maximum
Nitrate and mg/L Daily
Nitrite as N Maximum 10 3 170 August 2021
Zinc ne/L Dqlly 32 1 45 December 2022
Maximum
Zinc ne/L Average 32 1 37 December 2022
Monthly
Standard units Daily
pH S.U) Minimum 6.5 1 6.4 June 2022

Page 11 of 17


https://echo.epa.gov/detailed-facility-report?fid=110003041556

3.0 EFFLUENT LIMITS AND MONITORING REQUIREMENTS

3.1 Basis for Permit Effluent Limits

DEC authorizes discharges of domestic or non-domestic wastewater into state waters under the
regulatory authority of 18 AAC 72 — Wastewater Disposal. Determining which waters are State waters is
not straightforward because the new definition of Waters of the U.S. (WOTUS), as described in 40 Code
of Federal Regulations (CFR) pt. 120, is still without a clear guidance of how the WOTUS
determination will be made in certain circumstances. Previously, nearly all wetlands were categorized as
WOTUS. However, in the recent Superior Court decision in the case of Sackett v. EPA the court held
that the CWA’s use of “waters” in 33 USC 1362(7) refers only to “geographic[al] features that are
described in ordinary parlance as ‘streams, oceans, rivers, and lakes’ and to adjacent wetlands that are
‘indistinguishable’ from those bodies of water due to a continuous surface connection.”

This recent decision means many waters and wetlands that were previously categorized as WOTUS are,
at this time, now state waters. While the determination procedures remain in flux, the level of
environmental protection remains the same regardless of whether waters are categorized as WOTUS or
state waters. In other words, 18 AAC 70 - Water Quality Standards (WQS) applies to both designations